SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n12 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

Ref Level 30.00dBm  OMfset 2,10 dB Made Auto FFT —

Mode Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check Phss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 Line _SPURIOUS_LINE_xg5_oq2
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2 Result Summay

690,000 MHz 608,900 MHz 100,000 kitz 698.859 99 MHz -24.85 dBm -11.85 dB

698,900 MHz 699,000 MHz 30,000 kz 698.95639 MHz 28.98 dBm -15.98 dB

699.000 MHz 714.000 MHz 100.000 kHz 704.47702 MHz 4.40 dBm -25.60 dB
- [mmmm

03:53:37 PM 03/05/2023

2 Result Summa;

701.000 MHz 716.000 MHz 100,000 kHz 706.477 02 MHz 4.33 dBm -25.67 dB

716000 MHz 716100 MHz 30.000 kHz 716.004 85 MHz -39.17 dBm -26.17 dB

716.100 MHz 725.000 Mz 100.000 kHz 71618447 MHz -34.92 dBm -21.92 dB
Resdy (N 5

04:05:19 PM 03/09/2023

FR1 n12 / 15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00dBm  Offset 2.10 dB Mode Sweep saL RefLevel 30.0008m Offset 2.10dB Mode Auto FFT 6L
Count 100/100 Count 100/100
1 Spurious Emisions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0g2 PRSS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dbm
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690.0 MHe 3003 pts A Miz/ 714.0 MHz || [701,0 MHz 3003 pts 4 MHz/ 725.0 MHz

2 Result Summar

90,000 MHz 698,900 MHz 100,000 kHz 698.89555 MHz -33.64 dBm -20.64 dB
698.900 MHz £99.000 MHz 30,000 kHz 698.99356 MHz -35.39 dBm -22.39 dB
695.000 MHz 714,000 MHz 100,000 kHz 707.05445 MHz 3.68 dBm

-26.32 dB

03:55:42 PM 03/08/2023

2 Result Summa;

701.000 Mz 716.000 Mz 100.000 kHz 71230618 MHz 3.47 dBm
716.000 MHz 716.100 MHz 30.000 kHz 716.068 18 MHz 4034 dBm
T16.100 Mz 725.000 MHz 100.000 kHz 716.11334 MHz -35.14 dBm
Ready T

04:05:36 P 03/09/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A3-200f 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n12 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

RefLevel 30.00dBm  Offset 2,10 dB

2 Result Summay

690,000 MHz 608,900 MHz 100,000 kitz 698.895 55 MHz -33.78 dBm -20.78 dB
698,900 MHz 699,000 MHz 30,000 kz 698.995 25 MHz -36.28 dBm -23.28 dB
699.000 MHz 714.000 MHz 100.000 kHz 707.99850 MHz 238 dBm -21.62 dB

03:56:04 FM 03/05/2023

Mode Sweep saL Made Auto FFT seL
Count 100/100 Count 100/100
1 Spuraus Eris
Limit Chee¥ P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
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2 Result Summa;

701.000 MHz 716.000 MHz 100,000 kHz 707.690 81 MHz 2.86 dBm -27.14 dB

716000 MHz 716100 MHz 30.000 kHz 716.00994 MHz -40.96 dBm -27.96 dB

716.100 MHz 725.000 Mz 100.000 kHz 716.43342 MHz -36.47 dBm -23.47 dB
Resdy (N s

04:06:18 PM 03/09/2023

FR1 n12 / 15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00dBm  Offset 2.10 dB Mode Sweep saL RefLevel 30.0008m Offset 2.10dB Mode Auto FFT 6L
Count 100/100 Count 100/100
1 Spurious Emisions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0g2 PRSS SPURIOUS_LINE_ABS_0q2
20 20
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&0 60 dBnr
690.0 MHe 3003 pts A Miz/ 714.0 MHz || [701,0 MHz 3003 pts 4 MHz/ 725.0 MHz

2 Result Summar

90,000 MHz 698,900 MHz 100,000 kHz 698.89555 MHz -34.69 dBm -21.69 dB
698.900 MHz £99.000 MHz 30,000 kHz £98.98257 MHz -35.83 dBm -22.83 dB
695.000 MHz 714,000 MHz 100,000 kHz 709.961 54 MHz 1.88 dBm -28.12 dB

03:58:46 PM  03/08/2023

2 Result Summa;

701.000 Mz 716.000 Mz 100.000 kHz 71094256 MHz 2.54 dBm
716.000 MHz 716.100 MHz 30.000 kHz 716.009 14 MHz 44,07 dBm
T16.100 Mz 725.000 MHz 100.000 kHz 716.28227 MHz -37.26 dBm
Ready T

04:06:42 PM  03/09/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number :A3-210f24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n12 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

s RefLevel 30,00 dim  OMset 2,10 dB Made Auto FFT

2 Result Summay

Mode Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check P SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 Line _SPURIOUS_LINE_xg5_oq2
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2 Result Summa;

04:01:12 PM 03/05/2023

04:07:11 BM 03/09/2023

690.000 Mz 698,900 Mz 100,000 kHs 698.89555 MHz -38.51 dBm 2551 6B 700,000 Mz 716,000 MHz 100.000 ke 70927922 MHz 0.14 dbm "29.86.dB

698.900 MHz 699,000 MHz 30000 kHz 638.99675 MHz ~40.50 dBm -27.50 dB 716000 MHz 716100 MHz 30.000 kHz 71601318 MHz 47.00 dBm -34.00 dB

£99.000 MHz 714,000 MHz 100,000 khz 70901748 Milx 0.06 dBm 2B 716100 Mz 725,000 Mz 100,000 kiz 71671783 MHz 41.16 dBm -28.16 dB
Ready mmm s Ready inananiil

FR1 n12 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2.10 d8.

Mode Sweep

saL RefLevel 30.00dBm  Offset 210 dB Made Auto FFT
Count 100/100

1 Spurious Emissions

s6L

Count 100/100

Limit Chee¥ PSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 Phss SPURJOUS_LINE_A8S_0q2
20 20
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60 60 dBor
690.0 MHz. 3003 pes A4 MHz/ 714.0 MHz 701.0 MHz - 3003 pts 4 MHz/ 725.0 MHz

2 Result Summar

690.000 MHz

608.900 MHz

100,000 kHz

2 Result Summa;

698.85999 MHz -33.96 dBm

04:01:55 PM  03/08/2023

04:07:36 B 03/09/2023

701.000 MHz 716.000 MHz 100.000 kHz 713.804 70 MHz 1.14 dBm -28.86d8
698,900 MHz 699.000 MHz 30,000 kHz 698.99775 MHz -36.75 dBm 716.000 MHz 716.100 MHz 30,000 kHe 716.00005 MHz -37.20 dBm -24.20 dB
695.000 MHz 714.000 MHz 100.000 kiz 7137013 Mz (.93 dBm 716.100 MHz 725,000 Mz 100.000 kiz 71610445 MHz -33.85 dBm -20.86 dB

Ready Ready pninanini| C

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-220f 24



samonas. FCC RADIO TEST REPORT

Report No.

: FG2D2006C

Conducted Spurious Emission

FR1 n12 /5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30,00 dBm ~ Offset 2.10 dB Mode Auto Sweep 6L

Count 100/100
1 Spuri ns

t Chedd

Ref Level 30.00dBm  Offset 2.10 4B

Mode Auto Sweep

6L

Count 100/100
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn 0din
-10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm + - 40 e T T
50 B e L L 5 o e il e
30.0 MHz 45005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 45005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 690,000 MHz 100.000 kHz 35.697 62 MHz -56.69 dBm -43.69 dB 30,000 MHz 690.000 MHz 100.000 kHz 32.881 81 MHz -56.89 dBm .89
725,000 MHz 1000 GHz 100000 kHz 734.26290 MHz -58.65 dBm -45.65 dB 725.000 Mz 1.000 GHz 100.000 kHz 914.22791 MHz -58.53 dBm 4553 dB
1.000 GHz 3.000 GHz 1.000 MHz 284684 GHz -46.26 dBm -33.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.93384 GHz -46.12 dBm 33.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97380 GHz -4333 dBm -3033 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96020 GHz -43.49 dBm .49 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49575 GHz -42.35 dBm -29.35dB 7.000 GHe 91000 GHz 1.000 Mz 7.47742 GHz -42.51 dBm 29.51 dB.
oy R ] Ready 7
03:17:13 FM 03/09/2023 03:20:50 B 03/03/2023
Ref Level 30.00dBm  Offset 210 d8 Mode Auto Sweep 5GL
Count 100/100
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn
-10
SPURIOUS_UNE_ABS_002
20
30
40 dbm T T
. . -l
30.0 MHz 45005 pts. 897.0 MHa/ 9.0 GHz
2 Result Summan
30,000 MHz 690,000 MHz 100.000 kHz 32.83781 MHz -56.83 dBm -43.83 dB
725,000 MHz 1000 GHz 100000 kHz 975.75147 MHz -58.77 dBm 45.77 dB
1.000 GhHz 3,000 GHz 1.000 MHz 2.88384 GHz -46.19 dBm -33.19.d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99460 GHz -43.54 dBm -30.54 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.83743 GHz -42.77 dBm -29.77 dB
Ready T B

03:28:06 P4 03/08/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-230f 24



samranas. FCC RADIO TEST REPORT Report No. : FG2D2006C
Frequency Stability
Test Conditions FR1 n12 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0056
40 Normal Voltage 0.0029
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0049
0 Normal Voltage 0.0015
PASS
-10 Normal Voltage 0.0059
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0038
20 Normal Voltage 0.0000
20 Battery End Point 0.0062

Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A3-240f 24
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n13

Peak-to-Average Ratio

Mode FR1 n13/10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.06 4.66 5.58 6.30 PASS
Mode FR1 n13/10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.48 PASS
TEL : 886-3-327-3456 Page Number ©A4-10f19

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Reflevel 3000 dBn  Offiet 21045 = AnBW 10 MHz Reflevel 3000 0Bn  Offset 21045 = AnBW 10 Mtz
= 3000 Meas Time 13 s At 505 Mess Time 13 ms
1 CCDF cDF
— =
1E =
.
1E
1E \
TEQ4 104 :
|
|
|
(CF 782.0 Wbz Mean Pur + 20,00 d || (GTEZOMRZ Mean Pur + 20.00 48
2 Result Summ, Somples: 130000 2 Result Summs Somples: 130000 |
- 22.77 dBm 27.27 dBm 4.50 dB 1.82 4B 32845 4,06 3B 438 = 2222 dBm 2725 dBm 5.03dB 22848 404 9B 4566 4B 4
04:35:20 M 03/09/2023 04:34:45 B 03/09/2023
Reflevel 3000 dBn  Offiet 21045 = AnBW 10 MHz Reflevel 3000 0Bn  Offset 21045 = AnBW 10 Mtz
- 3000 Meas Time 13 s = At 505 Mess Time 13 ms
1 CCDF 152 view |11 CCOF 155 View
1E —
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TE04- 1 1608 I

1 i
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i 3
) |
(CF 782.0 Wbz Mean Pur + 20,00 d || (GTEZOMRZ Mean Pur + 20.00 48
2 Result Summ, Somples: 130000 2 Result Summs Somples: 130000 |
- 2133 dBm 27.25 dBm 5.92 dB 28448 484 48 5584 5.84 4B = 20.92 dBm 27.78 dBm 6.86 dB 2568 516 dB 630d8 6.66 dB
[T ] w MR . ] S
04:34:16 M 03/09/2023 04:33:47 B 03/09/2023
RefLovel 3000 dBm  Offsct 21045 = AnBW 10 MHz
- ant 3000 MessTime 13 s
1 CCDF 152 View

1EO4: =
;
|
| _
|CF 782.0 MHz Mean Pwr + 20.00 dB
2 Result Summa Samples: 130000
[T ]
04:33:18 M 03/09/2023

TEL : 886-3-327-3456

746 db

FAX . 886-3-328-4978

Page Number

:A4-20f19



samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

26dB Bandwidth

Mode FR1n13: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.16 9.93
Mode FR1n13: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.26 5.16 10.01 9.91
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.19 5.23 10.01 10.09
TEL : 886-3-327-3456 Page Number :A4-30f19

FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n13 /5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

SWT 101 ms ® VBW 300kt Mode Auto Sweep

780,881 00 Mz
2 i
0
o
i |
: P ey
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(LT ot pte Gz Span 100 M
2 Markes Toble
M 1 780.861 MHz 17.23 dBm ndB 26.0d8
n 1 779453 MHz 7.76 dbm ndB down BW 5.16 MHz
n ' 784607 Wz £58 d8m QFacor 1515
LU
04:21:11 M0 03/09/2023
RefLevel 30008 Offset 2105 = REW 100 kkz RefLevel 3000dBm Offeet 21008 KW 100KH:
= an 5005 SWT 101 ms ® VBW 300kitz_Mode Auto Sweep - an 3060 SWT 101 ms ® VEW 30ktiz _Mode Auto Sweep
wifi] 1335 dam wifi] 1333 dam
78401800 Wz 78096100 Mz
2 2
. iy e et e o . P RS, VRN WY SH LT
o o -
/ /
e Nt o iy
2 v 2 w AN o T
(LT ot pte Gz Span 10.0 Wiz || (G 7820 Mz 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble
M 1 784.018 MHz 13.35dBm ndB 260 d M 1 780.961 MHz 1333 dBm ndB 260d
mn 1 779343 MHz 12.67 dBm ndB down BW 5.25 MHz mn 1 779.423 MHz 1269 dBm e down BW 5.16 MHz
n 1 784597 itz 12,96 dBm QFactor 1432 n 1 BAST itz 1264 dBm @Factor 1515
& LU -~

04:24:58 PM 03/09/2023

04:25:12 PM 03/09/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

B o - i

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

- A 3008 SWT 101 ms ® VBW 300k Mode Auto Swesp - A 3000 SWT .01 ms & VBW 300k Mode Auto sweep
1 Fraquancy Swaep 1 Fraquancy Swaep
W] 1305 dm
780.26200 Wz
» »
10 P o R = - e = 10 A ™ — K —
0. .' 0. '
/ /
7~ v
J \ 7
Q4P i AT e o M N A
. s il
[RCETITS 001 prx [T Span 10.0 Wiz || |GF782.0 Wk 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 780.282 MHz 13.05 dBm ndb 26048 W 1 782,16 MHz 9.90 dBm s 26048
n 1 779453 Mz 12,64 dbm "l down BW 518 MHz n 1 779343 MHz 1602 dbm el down B 5.22 MHz
n 1 784637 MHz 1288 dbim QFador 1505 n 1 784567 MHz 1621 dim @ Factor 1497

04:25:26 PM 03/09/2023

04:25:40 PM 03/09/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

:A4-40f19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n13/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

A
YL
]
A’
(GF 7820 MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table
M 1 784.058 MHz 14.72 dBm ndB
m 1 776,725 MHz 11.20 dBm ndB down BW
i 1 786,655 MHz 1133 dBm QFactor

04:35:24 PM 03/09/2023

FR1 n13/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
1 Frequency Sweep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz
= A 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

»
o " T 1 1o " P S T . \
o \ o | 1
/ | f \

e o s S | (e iz s S
BT e BT e

[ 1 784,937 MHz 10,97 dBm 26.0 dB [ 1 784,498 MHz 10.99 dBm 8

mn 1 TT7.005 MHz 15.35 dBm ndB down BYW 10.01 MHz mn 1 TT7.065 MHz 1523 dBm ndB down BW

T2 1 787015 MHz 1547 dBm QFactor 784 T2 1 786,975 MHz -15.08 dBm Q Factor

04:36:18 PM 03/09/2023

04:36:32 PM 03/09/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBm  Offset 21048 = RBW 100 kHz
- 3000 SWT_1.01ms ® VBW J00kHz _ Mode Auto Sweep
1 Fraquency Swep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz
- an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

1 Fraquency Swep

W] 103 dim Wi
786,376 0 Mg
» »
o o
o \ [IPUUN PR P \
o - o - -
T { f |
! | / L
7 i T
g A | 1
-~ vy onf b,
/ "N ) m
g L
e o 3 Yy, v
[RCETITS 001 prx [T Span 20.0 Wiz || |7 782.0 Mk 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 785376 MHz 11.03 dBm ndb 260 db W 1 785.017 MHz 7.21 dBm s 260 db
n 1 776,965 Wiz 1254 dbm ndB down BW 10.01 MHz n 1 776,535 Wiz 1830 dbm el domn BW 10.09 MHz
n 1 786975 MHz 1512 dbim QFador 785 n 1 787.035 MHz 1862 dim @ Factor 713

04:36:44 PM 03/09/2023

04:37:02 PM 03/09/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-50f19




samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

Occupied Bandwidth

Mode FR1 n13: 99%0OBW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.48 8.92
Mode FR1 n13: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.51 452 9.26 9.28
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.49 451 9.27 9.29
TEL : 886-3-327-3456 Page Number : Ad-60f19

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n13/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2

BPSK

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

- an 3000 SWT .01 ms & VBW 300k Mode Auto Swesp
d Bandwidth
W] 7.8 dm
780871 00 Wz
»
10 4 Y
N |
An U N
LUl
ol 1Y
[RCETITS 001 prx [T Span 10.0 Wiz
2 Marker Table
W 1 780.871 MHz 17.18 ¢Bm Oce 4.484508 749 MHz
m 1 779.75031 MHz 1231 dim Occ s Centroid 781992 587 1138 Mz
n 1 784230 84 MHz 1108 dim Occ B Freq Offset 7412851931 kb

04:21:05 PM 03/09/2023

s NN 0 CTEE

FR1 n13/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz
= A SWT 1,01 ms = VBW 300 kHz

Mods Auto Sweep

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz
= an 3008 SWT 101 ms = VBW 300 kHz

Mods Auto Sweep

(GF 7820 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 784018 MHz 1332 dBm Oce B 4511551053 MHz

m 1 779,725 8 MHz 7.79 dim Occ B Centroid 781,881 575 531 MHz

n 1 784.237 35 MHz 6.5 dim Oce B Frieq Offset 15424 46852 kHy

(GF 7820 MHz 1001 ps 0 M2/ Span 10.0 MHz
2 Marker Table

M 1 782739 MHz 13.57 dBm Oce Bur 4.522 885835 MHz

m 1 779.736 65 MHz 7,68 dilm Occ B Gentroid 781,898 085 351 MHz

n 1 78425053 Mz 765 dbm Oce Biw Freq Offset -1.910 648 648 kba

04:24:50 PM 03/09/2023

-

04:25:06 PM 03/09/2023

-

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

- an 3008 SWT 101 ms ® VBW 300k Mode Auto Sweep - an 300 SWT_1.01ms = VBW 300kHz _ Mode Auto sweep
d Bandwidth Bandwidth
3,10 e
783,898 00 Mie
» »
o == o Do 2 o o - =
o r o i
7 / Y\
/ A
Iy W i)
e T
o, e ot
CRCITITS 001 prs O W/ Span 10.0 WAz || [GF 7820 Wz 001 pts oM/ Span 10.0 MHe
2 Markes Tasle 2 Markes Tasle
mi 1 783.898 MHz 13.10 dBm Oce B 4.497 524649 MHz mi 1 78216 MHz 9.99 dBm Qce Bu 4517169924 MHz
n 1 779.73749 MHz 934 dim Occ B Centroid 781,986 301 928 MHz n 1 779,711 79 Mz 387 dBm Occ B Centroid 781570373 611 Mz
n 1 784235 11 MH2 656 dim O B Freq Offset 13698071 137 kHe n 1 78420896 MHz 483 dém Occ 8w Freq Offset 29626 388 159 kHz

04:25:19 PM 03/09/2023

04:25:34 PM 03/09/2023

-

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

A4 -70f19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n13/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

A T
,
{ 1
{ 1
o ;
!
. o A
1
— o o e
o
[ 1 784.058 MHz 14.79 dBm Oce iw 23766 MHz
n 1 7862769 MHz 548 dBm Oce Bw Freq Offset 183.750613 968 kHz

-

04:35:18 PM 03/09/2023

FR1 n13/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

2 Marker Table

9.269164 352 MHz

SWT 1.01 ms = VBW 300k Mode Auto Sweep - SWT 1.01 ms = VBW 300Ktz Mode Auto Sweep
h
Wil 1057 dbem W] 105 db
7849170 M 7844780 M2
2 2
0 5 o - A P
e N Sp— T
[ |
o o
| i
I |
f \
7 T
/ A
S o
[RCITITS 001 otz G Wz Span 20.0 iz || (G 7820 Mz 001 pts ] Span 20.0 Mk

2 Marker Table

784,478 MHz

10.90 dBm

Wi 1 784917 MHZ 10.57 dBm Oce
m 1 777,365 Wz 644 dim Occ s Centroid 781999 571 876 Wiz m 1 7773522 Wz 569 diim Oce B Gentroid 78195 274 082 Mz
¢} 1 786,634 2 MHz 7.65 dBem Oce Bw Freq Offset 428124311 209 He ¢} 1 786,632 3 MHz 7.49 dbm Occ Bw Freq Offset 1T NT 57 kHe

9.280111935 MHz

Oce B

-

04:36:10 PM 03/09/2023

04:36:26 PM 03/09/2023

-

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

- A 3008 SWT 101 ms ® VBW 300k Mode Auto Swesp - A 3000 SWT .01 ms & VBW 300k Mode Auto sweep
1 Occupid Bandwidth Bandwidth
Wil1] 1088 dbem WIA] 741 dm
783,858 0 Mg 7843380 Mg
» 1 »
o ; o :
Py i U I QY PR L
0. - T 0. - "
| | i \
T ] )
/ ARV
o } =
f /
REIITS 001 prs O W/ Span 20.0 MHz || [CF 782.0 Wz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table
M 1 783.898 MHz 10.84 dBm Oce B 9279177858 MHz W 1 784338 MHz 7.81 dBm Qcc B 92947633 MHz
n 1 777.338 iz 6.02 dom Occ B Centroid 781873628 213 MHz n 7773313 Mz 151 dbm Occ B Gentroid 781981723 425 Wz
n 1 786,613 2 M 6,05 dim Occ B Freq Offset 26375 786561 kHe n 1 7866291 M 415 dbim Occ B Freq Oifset 18276575 275 kHz
—— ] a4

-

04:36:38 PM 03/09/2023

04:37:08 PM 03/09/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-80f19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

Conducted Band Edge

FR1 n13 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 2.10 8 Mode Sweep saL RefLevel 30,00 dim  Ofset 21048 Made Sweep seL
Count 100/100 Count 100/100
10
o
10 dbm 10 di
-20 20 dBn
[ ]
N || o |
SPBUS UNE ABS 002 T SPUKIGUS TNE AB 1
1 ] & |
I
40 dBm ‘J ll.! %
i i T . ; \ll ot
50 J 50.dBo; r 1
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ B06.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHr 773.471 53 MHz 763.000 MHz 775.000 MHz 6250 kHz 770.462 54 MHz -60.93 dBm -25.93 dB
775,000 MHz 775.900 MHz 100,000 kfiz 77585909 MHz 75,000 MHz 775.900 MHz 100.000 kHz 775.62173 MHz -48.57 dBm -35.57 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.99945 MHz 775.900 MHz 776,000 MHz 30.000 ki 775.96449 MHz
776,000 MHz 788.000 MHz 100.000 kHz 31269 MHz 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz
788,000 MHz 788.100 MHz 30.000 ks 788.04930 MHz 788.000 Mz 788.100 MHz 30.000 kHz 7 7 z
788,100 MHz 793,000 MHz 100000 kHz 790.99056 MHz 788100 MHz 793,000 MHz 100.000 ke 78815629 MHz
793,000 MHz B0B.000 MHz 5.250 kHz 796.655 B84 MHz 793,000 MHz 806,000 MHz 6.250 kHz 800,422 08 MHz

04:20:27 PM 03/05/2023

04:29:16 PM 03/09/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 210 dB

s6L

Ref Level 30.00dBm Offset 2,10 dB Mode Sweep SGL Mode Sweep
Count 100/100 Count 100/100
1 Spurious Emissions
Limit Cheek Phss
NE_ABS_0G2 phes 10 4gline =SPURDUS.LINE_ABS o2 Phss
10 10
IS Py
[
o
\ ‘ # |
10 dBr 10 dir
| | \ \
-30 i -20 dBrr JJ \
& f ikioUs_ne_A f T
& | J 3
4006 Ty o
e o VoV
| 60.B: — r— 1
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6250 kHz 774.79021 MHz 763,000 MHz 775,000 MHz 6.250 kHz 772.92008 MHz -61.04 dBm -26.04 dB
775,000 MHz 775,900 Mtz 100,000 kiz 775.89865 MHz 775.000 MHz 775.900 MHz 100,000 kiz 775.67478 MHz 4877 dBm -35.77dB
775.900 MHz 776,000 MHz 30,000 kHz 775.98956 MHz 775,900 Mz T76.000 Mz 30.000 kHz 775.973 78 MHz -53.49 dBm -40.49 dB
776.000 MHz 7B8.000 MHz 100,000 kHz 781.11289 MHz 776000 MHz 788,000 MHz 700.000 kHz 78467333 MHz .04 dBm 2196 dB
788.000 MHz 788.100 MHz 30,000 kHe 783.04341 MHz 788,000 MHz 788,100 MHz 30,000 kHz 788.014 54 MHz -46.34 dBm -33.34di
788,100 MHz 793.000 Mz 100,000 kHz 788.71434 MHz 788100 MHz 793,000 MHz 100.000 kHz 788.87587 MHz 41.79 dBm -28.79 dB
793,000 MHz B06.000 MHz 6.250 kHz 805.07143 MHz 793.000 Mz 805,000 MHz 6250 kHz 79335714 MHz -60.91 dBm -25.91d8
ety U

04:20:01 PM 03/08/2023

04:28:48 PN 03/08/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number :A4-90f19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n13 /5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Mode Sweep

saL RefLevel 30,00 dim  OMset 2,10 dB

Count 100/100

Mode Sweep

6L

Count 100/100

20 dBor

| SFukioUs e

04:17:44 PM 03/08/2023

:'l L a—
M e N
T ) i ! \

763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ B06.0 MHz
2 Result Summa 2 Result Summa:

763.000 MHz 775.000 MHz 6.250 kHr 768.18482 MHz 763.000 MHz 775.000 MHz 6250 kHz 77262038 MHz -60.95 dBm -25.95d8

775,000 MHz 775.900 MHz 100000 kitz 775.891 46 MHz 75,000 MHz 775.900 MHz 100.000 kHz 775.486 86 MHz -48.75 dBm -35.75.dB

775,300 MHz 776,000 MHz 30,000 kHz 775.98756 MHz 775.900 MHz 776,000 MHz 30.000 ki 77593641 MHz .

776.000 MHz 788.000 MHz 100.000 kHz 77 Hz 776,000 MHz 788,000 MHz 100.000 kHz 786.62737 MHz

788,000 MHz 788.100 MHz 30,000 kHz 788.08566 MHz 788,000 Mz 788100 MHz 30.000 kHz 788.00954 MHz

788.100 Mtz 793,000 MHz 100000 kHz 789.85978 MHz 788100 MHz 793,000 MHz 100.000 ke 788.18566 MHz

793,000 MHz BOB.000 MHz 6.250 kiz 805.81169 MHz 753,000 Mtz 806,000 Miz 6.250 kHz 795.058 44 MHz

04:30:49 PM 03/09/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 210 dB

Ref Level 3000 dBm  Offset 2.10 48 Mode Sweep saL Made Sweep e
Count 100/100 Count 100/100
1 Spurious Emissions
3 Limit Check PSS
NE_ABS 082 phes 10 gplne SPURIDUS.LINE_Ass.od2 Phss
10 10 N
JERTIRSS S, e
0 | ] T
| |
10 dBm T | 10 dB
20 - : 20 dB j
[ A !
Y. o
i T | SRutious_une i
4 /
. ot ] Mion
e ) ! |
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.61039 MHz -57.98 dBm 763.000 MHz 775.000 MHz 6.250 kHz 770.198 80 MHz -60.77 dBm -25.77 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.886 06 MHz -33.13 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.401 45 MHz -48.80 dBm -35.80 dB
775.900 MHz 776,000 MHz 30000 kHz 775.98237 MHz -35.93 dBm 775.900 MHz 776.000 MHz 30.000 kHz 77597907 MHz -53.30 dBm -20.30dB
776,000 MHz 788,000 MHz 100,000 kiiz $ 2 7.39dBm 776,000 Mz 788,000 Mz 100,000 itz 786.591 41 MHz 7.35 dBm 226548
788000 MHz 788.100 MHz 30,000 kHz 788.07737 MHz -47.86 dBm 788,000 MHz 788,100 MHz 30,000 kHz 788.01653 MHz .50 dBm -3250
788.100 Mtz 793,000 MHz 100,000 ke 789.36049 MHz 4230 dBm 788,100 MHz 793,000 MHz 100.000 kHz 16608 MH: 4178 dBm -28.78 dB
791,000 MHz 806,000 MHz 6.250 kliz WIZ5Z597 WHE ST a5 793,000 Mz 806,000 Mtz 6.250 kiz 805.33416 MHz -60.99 dBm -25.99 dB
Ready T mmmm T

04:18:27 BM 03/08/2023

04:28:00 FM  03/08/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A4-100f 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n13 /5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

04:17:25 PM 03/05/2023

Ref Level 3000 dBm  Offset 2.10 8 Mode Sweep saL RefLevel 30,00 dim  Ofset 21048 Made Sweep saL
Count 100/100 Cownt 100/100
phss
T
I
10 i‘,
o Tl
il
10 dbm - 10 di
20 - l 20 dB
| o
1 | SPURIGUS_(INE
i /
V
) ) \
M B P, il k?
T B ' \
R, r
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ B06.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHr 770.97802 MHz 763.000 MHz 775.000 MHz 6250 kHz 763.41359 MHz -60.90 dBm
775,000 MHz 775.900 MHz 100000 kitz 77551653 MHz 75,000 MHz 775.900 MHz 100.000 kHz 775.595 65 MHz -48.89 dBm
775,300 MHz 776,000 MHz 30,000 kHz 775.99905 MHz 775.900 MHz 776,000 MHz 30.000 kHz 77599765 MHz -54.40 dBm
776.000 MHz 788.000 MHz 100.000 kHz .30070 MHz 776,000 MHz 788,000 MHz 100.000 kHz 786.62737 MHz 19.38 dBm
788.000 MHz 788.100 Mz 30.000 ke 788.00005 MHz 788,000 MHz 788.100 MHz 30.000 kHz 788.01014 MHz -51.38 dBm
785,100 MHz 793,000 MHz 100,000 itz 790.34441 MHz 788.100 MHz 793.000 MHz 100.000 ke 78813671 MHz -48.21 dBm
793,000 MHz B0B.000 MHz 5.250 kHz 798.20130 MHz 793,000 MHz 806,000 MHz 6.250 kHz 797.305 19 MHz 61.01 dBm

04:31:09 PM 03/09/2023

Readly

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 210 dB

04:17:02 BM 03/08/2023

04:27:37 B 03/08/2023

Ref Level 30.00 dBm  Offset 210 d8 Mode Sweep SGL Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions
5 Limit Check PSS
NE_ABS 082 phes 10 gplne SPURIDUS.LINE_Ass.od2 Phss
10 10
NN ey B ey
o { - i
10 dBer T 10 dir ,
| | J I
-30 i -20 dBrr
7 [V ) [
4 " o \
W | Shiteus_une | Y
\
ey =
[ r i B ‘ el e
ke ) [ W
763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.79021 MHz -57.86 dBm 22,86 dB 763.000 MHz 775.000 MHz 6.250 kHz 77491009 MHz 61.01 dBm -26.01 dB
775,000 MHz 775,900 MHz 100,000 kiiz '5.88966 MHz -34.80 dBm 21.80 dB 775,000 MHz 775,900 MHz 100.000 kHz 77514970 MHz -48.55 dBm -35.55 dB
775.900 MHz 776,000 MHz 30000 kHz 775.59995 MHz -35.89 dBm 89 d& 775.900 MHz 776.000 MHz 30.000 kHz 77591414 MKz -53.51 dBm -20.51 dB
776,000 MHz 788,000 MHz 100,000 kiiz 730.22577 MHz 640 dBm Z3E0de 776,000 Mz 788,000 Mz 100,000 itz 225 MHz 6.55 dBm -23.45d8
788.000 MHz 788,100 MHz 30,000 kHz 788.05999 MHz -46.81 dBm -33.81 dB 788,000 MHz 788.100 MHz 30.000 kHz 782,050 90 MHz 45.41 dBm 32.41d8
788.100 Mtz 793,000 MHz 100,000 ke 788.70944 MHz -40.88 dBm 788,100 MH 7 th 100.000 kH 789.296 85 MHz 4199 dBm -28.99
88.100 MHz 93,000 MHz kHz
791,000 MHz 806,000 MHz 6.250 kliz 7T WHE ST 5w 793,000 Mz 806,000 Mtz 6.250 kiz 804.40909 MHz 61.16 dBm -26.16 dB
Ready T mmmm -, Bnnm

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4 -11of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n13 /5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

04:16:10 PM 03/05/2023

04:31:20 PM 03/09/2023

Ref Level 30.00 dBm  Offset 2,10 d8 Mode Sweep SGL Ref Level 30.00d8m Offset 2.10dB Maode Sweep S6L
Count 100/100 Count 100/100
phss
10 ‘hl
0
i1
10 dbir Bl 10 di T
-20 'I \ 20 dBn 'F \
[ [T
T | SPURIGUS_LINE i ‘!
J Lo
T B ’-.-T I }

763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ B06.0 MHz
2 Result Ssummar 2 Result Summa

763.000 MHz 775.000 MHz 6.250 kHz 77432268 MHz -60.74 dBm -25.74 dB 763.000 MHz 775,000 MHz £.250 kHz 767.17782 MHz

775,000 Mz 775,900 Mtz 100,000 ke 775.85999 MHz -48.60 dBm -35.60 dB 775000 Mb 775800 M 100,000 kit 77526389 MHz

775.900 MHz 776.000 MHz 30000 kitz 77592403 MHz -53.73 dBm -40.73 dB 775,900 M 776000 Mt 30,000 ki 77594580 MHz

776,000 MHz 788.000 MHz 100.000 kHz A z 19.13 dBm -10.87 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz

788,000 MHz 788.100 MHz 30.000 kHz 788.03801 MHz -54.18 dBm -41.18 dB 788 000 MHz 788.100 MHz 30,000 kHz 788.001 85 MHz

788,100 Mtz 793,000 MHz 100,000 kHz 790.001 75 MHz -48.79 dBm -35.79.dB 788.100 MHz 793,000 MHz 100.000 ke 788.841 61 MHz

793,000 MHz 80 000 MHz 6.250 khz 794.27922 MHz -61.04 dBm -26.04dB 293000 M 806,000 Mt 6.250 kit 801,071 43 MHz

Ready (L o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 210 dB

04:16:42 BN 03/08/2023

04:27:20 B 03/09/2023

Ref Level 30.00 dBm  Offset 210 d8 Mode Sweep SGL Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions
3 Limit Check PSS
NE_ABS 082 phes 10 gplne SPURIDUS.LINE_Ass.od2 Phss
10 10
e Wiy “Mv.)-vx -V\v‘--»‘
0 - t
[ ! |
10 dBr ‘ dbr J |‘
-20 7 | 20 dBnv -
/ L] I \
o I
W’k | SRutious_une I )
1 o -
o W"“\w andd PM_
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.93605 MHz -58.60 dBm 763.000 MHz 775.000 MHz 6.250 kHz 773.91508 MHz 61.04 dBm -26.04 dB
775,000 MHz 775,900 MHz 100,000 kiiz '5.89955 -35.33 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.59835 MHz -48.61 dBm -35.61 dB
775.900 MHz 776000 MHz 30000 kHz 775.59226 MHz -37.41 dBm 775.900 MHz 776.000 MHz 30.000 kHz 77597038 MHz -53.58 dBm -20.58 dB
776,000 MHz 768,000 Mz 100,000 kiiz 32258 MHz .81 dBm 776,000 Mz 788,000 Miiz 100,000 itz 783.70230 MHz 5.80 dBm 242048
788,000 MHz 788.100 MHz 30.000 kHz 783.07198 MHz -46.82 dBm 788.000 MHz 788.100 MHz 30.000 kHz 782,001 45 MHz -44.89 dBm -31.89dB
788.100 Mtz 793,000 MHz 100,000 ke 788.72902 MHz -40.66 dBm 788,100 MHz 793,000 MHz 100.000 kHz 788.41573 MHz 4080 dBm 2780 d
791,000 MHz 806,000 MHz 6.250 kliz AI5UE WHE STz 05w 793,000 Mz 806,000 Mtz 6.250 kiz 793.266 23 MHz -60.98 dBm -25.98d8
sy [ Ready T i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A4-120f 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n13 /5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 2.10 8 Mode Sweep saL RefLevel 30,00 dim  Ofset 21048 Mode Sweep saL
Count 100/100 Count 100/100
phss
. i
10 ‘I‘I o | |
a T
[ I
10 dbm 4 10 di
[ /|
20 T 20 dBor — \
| |
[ a0 n [
] | SPURIGUS_LINE |
| ) I
o 1 \
I “ \ l L 4
Ry !_ Muummw..mr }
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ B06.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHr 772.53646 MHz 763.000 MHz 775.000 MHz 6250 kHz 763.20979 MHz -60.83 dBm -25.83 dB
775,000 MHz 775.900 MHz 100000 kitz 77588247 MHz 775.000 MHz 775.900 MHz 100.000 kHz 775.486 86 MHz 4875 dBm -35.75.dB
775,900 MHz 776,000 MHz 30,000 kHz 775.99206 MHz 775.900 Mz 776,000 MHz 30.000 kHz 77593871 MHz -53.97 dBm -40.97 dB
776,000 MHz 788.000 MHz 100.000 kHz 77731268 MHz 776.000 MHz 788.000 MHz 100.000 kHz 786.65135 MHz 16.59 dBm -13.41d8
788,000 MHz 788.100 MHz 30.000 ki 788.03462 MHz 788.000 Mz 788.100 MHz 30.000 kHz 788.02542 MHz -52.86 dBm -39.86 dB
785,100 MHz 793,000 MHz 100,000 itz 792.33671 MHz 788.100 MHz 793.000 MHz 100.000 kHz 788.77797 MHz .98 dBm -33.98 dB
793,000 MHz B0B.000 MHz 5.250 kHz 802.17532 MHz 793,000 MHz 806,000 MHz 6.250 kHz 795.51299 MHz 260.80 dBm 25.80 dB
T

04:15:03 PM 03/05/2023

04:31:54 PM 03/09/2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

RefLevel 30.00dBm  Offset 210 dB

Ref Level 30.00 dBm  Offset 210 d8 Mode Sweep SGL Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions
5 Limit Check PSS
NE_ABS 082 phes 10 gplne SPURIDUS.LINE_Ass.od2 Phss
10 10
Pt A, i e Y
o T
\ | |
10 ! T
Bir I 10 d J 1
-20 Il | 20 dBr —t {
/ he a0 n A
n 7, | SRutious_une i I
T f o
J . \ T
G0.4Rm; ‘ w\
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.93407 MHz -60.53 dBm 763.000 MHz 775.000 MHz 6.250 kHz 764.87612 MHz -60.84 dBm -25.84 dB
775,000 MHz 775,900 MHz 100,000 kiiz 775.89955 MHz -37.58 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.46439 MHz -48.67 dBm -35.67 dB
775.900 MHz 776,000 MHz 30000 kHz 775.96439 MHz -39.38 dBm 775.900 MHz 776.000 MHz 30.000 kHz 77595689 MHz -53.84 dBm -20.84 dB
776,000 MHz 788,000 MHz 100,000 kiiz 73003357 MHz 413 dBm 776,000 Mz 788,000 Miiz 100,000 itz 8615984 MHz 3.87 dBm 26.13d8B
788,000 MHz 788.100 MHz 30.000 kHz 783.08686 MHz -48.41 dBm 788.000 MHz 788.100 MHz 30.000 kHz 788,055 59 MHz -46.46 dBm -33.46
788.100 Mtz 793,000 MHz 100,000 ke 788.20035 MHz -43.40 dBm 788,100 MHz 793,000 MHz 100.000 kHz 788.24930 MHz 4274 dBm -29.74.dB
791,000 MHz 806,000 MHz 6.250 kliz 7L TE WHE RIRE 793,000 Mz 806,000 Mtz 6.250 kiz 797.34805 MHz -61.00 dBm -26.00 4B
Ready B

04:14:43 PN 03/08/2023

04:27:02 B 03/08/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4 -130f 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n13 /5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2,10 d8

RefLevel 30.00dBm  Offset 2,10 dB

04:14:12 PM 03/05/2023

04:26:39 PM 03/09/2023

Mode Sweep SGL Made Sweep —
Count 100/100 Count 100/100
i Sgnaious 1 Spurious Emissions
Limit C Phss
g Line _SPURIOUS_LINE_ABS_0g2
2 20
10 0
R — st
o
| ' ! |
10 dbm 10 di T
i .
-20 20 dBn ‘\
P
o a0 n Iy \
US_UINE ABS 002 if SPUKIGUS TNE ABS 007 7 T
A L
40 dBm E
et
Y, [, B i et Tm\"“m
. it ] ]
763.0 MHz 7007 prs 3 MHz/ £06.0 MHz || [763.0 MAz 7007 pts. 3 MHz/ 806.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6250 kHz 774.93605 MHz 763,000 MHz 775,000 MHz 6.250 kHz 768.184 82 MHz -60.89 dBm -25.80 dB
775,000 MHz 775.900 MHz 100,000 kiz 77587258 MHz 775.000 MHz 775.900 MHz 100,000 kiz 775.41763 MHz 48,63 dBm -35.63 dB
775,900 MHz 776,000 MHz 30,000 kHz 775.99905 MHz 775.900 Mz 776,000 MHz 30.000 kHz 77591384 MHz -53.76 dBm -40.76 dB
776,000 MHz 788.000 MHz 100.000 kHz .59041 MHz 776.000 MHz 788.000 MHz 100.000 kHz 786.363 64 MHz 5.21 dBm -24.79dB
788000 MHz 768100 MHz 30,000 ki 788.091 66 MHz 788.000 MHz 788.100 MHz 30,000 kHz 788.02483 MHz -40.40 dBm -31.40 dB
788,100 MHz 793,000 MHz 100,000 ktz 788.11224 MHz 788100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -30.82 dBm -27.82dB
793,000 MHz B0B.000 MHz 6.250 kHz 794.058 44 MHz 793,000 MHz 806,000 MHz 6.250 kHz 79327922 MHz 60,95 dBm 25.95 dB
Ready [LLLLLLL i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n13/10MHz / DFT-s-OFDM / P1/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100
Limit ChecY Py
Line _SPURJoUS._LNE
20
i0
B e e e
0
I
10 dBm - - 1 \
20 / 8 'N.\‘
w el
SPURIBUS_UNE ABS 002 T W,
40 dBm + + ./ ¥
50
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 772.94406 MHz -56.87 dBm -21.87 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.88606 MHz -33.22 dBm -20.22 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.96868 MHz -35.04 dBm -22.04 dB
776.000 MHz 788,000 MHz 100,000 kHz 782.20380 MHz 5.51 dBm -24.49 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.01853 MHz -28.79 dBm -15.79 dB
788,100 MHz 793.000 MHz. 100,000 kHz 789.096 15 MHz -21.91 dBm -8.91 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.21429 MHz -56.58 dBm -21.58 dB
; [IITIIIm L Bk

04:35:40 PN 03/08/2023

FR1 n13/10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100

Limit Chesk P
Line _SPUR|OUS_UINE_48S_0d2

763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 773.20779 MHz -57.93 dBm -22.93 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.89955 MHz -30.92 dBm -17.92 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.99905 MHz -33.59 dBm -20.59 dB
776.000 MHz 788,000 MHz 100,000 kHz 784.38561 MHz 4.96 dBm -25.04 dB
T88.000 MHz 788.100 MHz 30,000 kHz 788.02602 MHz -29.06 dBm -16.06 dB
788,100 MHz 793.000 MHz. 100.000 kHz 789.003 15 MHz -24.92 dBm 11.82 dB
753.000 MHz B06.000 MHz 6.250 kHz 793.38312 MHz -56.78 dBm -21.78 dB
pesy

04:35:02 PM 03/05/2023

TEL : 886-3-327-3456 Page Number 1 A4 -150f 19
FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG2D2006C

FR1 n13/10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100

Limit Chesk P
Line _SPURJOUS_LINE ]

T

10 B 1 1 I‘ 1|

-0 j

SPUMBUS UNE ABS 002 A -
e IEN

50
Gk - : J
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -60.54 dBm -25.54 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.89955 MHz -38.66 dBm -25.66 dB
775,300 MHz 776,000 MHz 30,000 kHz 77597428 MHz -42.12 dBm -23.12 dB
776.000 MHz 788,000 MHz 100.000 kHz 785.74026 MHz 4.30 dBm -25.70 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.094 56 MHz -35.47 dBm -22.47 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.21014 MHz -29.07 dBm -16.07 dB
793,000 MHz 506,000 MHz 6.250 kHz 793.13636 MHz -50.43 dBm -25.48 dB
L [IITIIIm T

04:34:33 BN 03/08/2023

FR1 n13 /10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100
Limit Check P}
Line _SPURJOUS_LINE_ABS 02
0
10
PR S
o
T
[
|
] |

AL

\

763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz

2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 774.88611 MHz -60.50 dBm -25.50 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.89056 MHz -42.07 dBm -29.07 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.96958 MHz -45.13 dBm 3213 dB
776,000 MHz 788,000 MHz 100,000 kHz 784.57742 MHz 3.68 dBm -26.32 dB
T88.000 MHz 788.100 MHz 30,000 kHz 788.08726 MHz -32.78 dBm -19.78 dB
788,100 MHz 793.000 MHz. 100.000 kHz 788.19545 MHz -21.55 dBm -14.55 dB
753.000 MHz B06.000 MHz 6.250 kHz 793.084 42 MHz -59.81 dBm -24.81 dB

04:34:03 PM 03/03/2023

TEL : 886-3-327-3456 Page Number 1 A4 -160f 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n13/10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.10dB Mode Sweep sat
Count 100/100
Limit ChecY Py
Line _SPURJoUS._LNE
20
i0
0 v g
|
. |
20 l |
|
2 an |
SPUMIGUS_UNE_ABS 002 T "’w“\-_
40 08—} : 1 o
50 v h?
QB 1 1 -
763.0MH: - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763,000 MHz 775.000 MHz 6.250 kHz 77314785 MHz -60.88 dBm -25.88 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.89056 MHz -45.66 dBm 2.66 dB
775,300 MHz 776,000 MHz 30,000 kHz 775.99685 MHz -48.28 dBm 35.28 dB
776.000 MHz 788,000 MHz 100,000 kHz 784.14585 MHz 1.36 dBm -28.64 dB
788,000 MHz 788.100 MHz 30,000 kHz 788.07258 MHz -38.04 dBm -25.04 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.15629 MHz -31.28 dBm -18.28 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.07143 MHz -59.96 dBm 24.95 dB
Ready -

04:33:35 PM 03/08/2023

FR1 n13/10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Ref Level 30,00 dBm  Offset 2,108 Mode Sweep

Line _SPUR|OUS_LINE_ABS_O

1 Spurious Emissions
Limit Che P

6L

Count 100/100

1

(o
S

P

-50

60, T L

763.0 MHz 7007 pts 3 MHz/ $06.0 MHz

2 Result Summoar
763.000 MHz 775,000 MHz 6250 ks 774.98202 MHz -60.13 dBm -25.13 dB
775.000 Mz 775,900 MHz 100,000 kHz 775.837 51 MHz -38.40 dBm -25.40 dB
775,500 MHz 776,000 MHz 30.000 kHz 775.99995 MHz -43.46 dBm -30.46 d
776.000 MHz 788.000 MHz 100.000 kHz 78599201 MHz 228 dBm 2772 dB
TBE.000 MHz 7BE.100 MHz 30.000 kHz 788.03422 MHz -38.42 dBm 2542 dB
TBB.100 Mtz 793.000 MHz 100000 kHz 78845000 MHz -33.73 dBm -20.73 dB
793.000 MHz £06.000 MHz 6350 kiz 79355195 MHz -60.03 dBm -25.03dB

02:28:17 BM  05/09/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

Conducted Spurious Emission

FR1 n13 /5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 2.10 B

Ref Level 30.00dBm  Offset 2.10 4B Mode Auto Sweep

Mode Auto Sweep 56 SGL
Count 100/100 Count 100/100
1 Spurious Emissiens
10
0 [
10 dBm 10 dBm
SPURIOUS_UINE |ABS 002 SPURIOUS_UINE |ABS 002
20 20
-30dBm -30 dimr
40 4l 404
st e
50 ] 50 — |
30.0 MHz 33004 pts 797.0 MHa/ 8.0GHz || [30.0 MHz 33004 pts 797.0 Miz/ £.0GHz
2 Result Summar 2 Result Summar
30000 MHz 763.000 MHz 100000 kHz 35.35058 MHz -56.63 dBm -43.63 dB 30.000 Miz 763.000 Mz 100.000 kHz 32.71192 MHz -56.76 dBm -43.76 dB
B06.000 MHz 1.000 GHz 100.000 kHz 953.815 30 MHz -58.73 dBm -45.73 dB B0B.000 Mtz 1.000 GHz 100.000 kiz 895.33892 MHz 5855 dBm
1.000 GHz 3,000 GHz 1.000 MHz 2.95676 GHz -46.16 dBm -33.16 dB 1,000 GHz 3.000 GHz 1.000 MHz 2.98725 GHz -46.18 dBm
3.000 GHz 8.000 GHe 1.000 Mz 7.89330 GHz -43.07 dBm -30.07 dB 3.000 GHz 8.000 GHz 1.000 Mtz 7.88530 GHz -42.82 dBm
04:18:06 P 03/09/2023 04:21:46 B 03/03/2023
Ref Level 30.00dBm  Offset 210 d8 Mode Auto Sweep 5GL
Count 100/100
10
0
10 dBm
SPURIOUS_UINE |ABS 002
20
-30dBm
40 di
R e
50 L
30.0 MHz 33004 pts 797.0 MHa/ 8.0GHz
2 Result Summar
30000 MHz 763.000 MHz 100000 kHz 38.71532 MHz -56.79 dBm -43.79 dB
506,000 MHz 1.000 GHz 100,000 kHz 92317096 MHz -53.09 dBm -46.03 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.95876 GHz -46.20 dBm -33.20 dB
3.000 GHz 8.000 GHe 1.000 Mz 7.49680 GHz -42.87 dBm -29.87 dB
04:30:24 PM £3/09/2023
TEL : 886-3-327-3456 Page Number 1 A4 -180f 19

FAX . 886-3-328-4978



samranas. FCC RADIO TEST REPORT Report No. : FG2D2006C
Frequency Stability
Test Conditions FR1 n13 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0027
40 Normal Voltage 0.0017
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0039
PASS
-10 Normal Voltage 0.0031
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0000
20 Battery End Point 0.0010
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A4-190f 19

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

FR1 n25

Peak-to-Average Ratio

Mode FR1 n25/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.30 4.66 5.58 6.00 PASS
Mode FR1 n25/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.88 PASS
TEL : 886-3-327-3456 Page Number :A5-10f44

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

RefLevel J000dBm Offset 2505 = AnBW 20 MH: Reflevel 30000m Offset 25045 = AnBW 20 Mz
- an 000 Mess Time 65 ms st 5008 Meas Time 65 ms
1 CCOF wF
— e
N 1E
I
i * ;
\
i i
IE04 108
i
| T
t i
} { 5
(CF 18823 GHz Mean Pwr + 20,00 d8 || (GF1.5625 Gre Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_1159 dBm 28.22 dBm —u; 8 15246 3564 db 430db _,50 ="—u.m dBm 27.97 dBm 4.96dB 23148 41648 456 d5 a.
] & B i AR o =
05:43:28 M 07/20/2023 05:43:45 B4 07/20/2023
RefLevel J000dBm Offset 2505 = AnBW 20 MH: Reflevel 30000m Offset 25045 = AnBW 20 Mz
- are 3000 Meos Time 6.5 ms - an 5008 Meas Time 65 ms
1 CCOF 15a view |1 ccoF 15 View
. T
" 1 S
I
4
L 1
| i
¥ i
IE04 + 08 ¥
: !
|
i t
]
i v I
| ' w
(CF 18823 GHz Mean Pwr + 20,00 d8 || (GF1.5625 Gre Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000 I
-_zm: dBm 28,05 dBm —sm d8 29448 434 B 5,58 db _s 84 4D = 2153 dBm 27.50 dBm 63748 296 d8 512 a8 600 d8 6.24d8
oS ] ¥ - [CNTE— | I
05:44:08 M 07/20/2023 05:44:29 B4 07/20/2023
Reflevel 000dBm Ofiset 26045 = AnBW 20 Mz
- 3008 MessTime 65ms
)
%
1604 e
1]
|CF 1.8825 GHz Mean Pwr + 20.00 dB
2 Result Summ Samples: 130000
- 19.52 dBm 27.35 dBm 7.84d8 3.08 4B 53448 658 4B
05:44:56 M 07/20/2023

7.64 4B

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D2006C

26dB Bandwidth

Mode FR1 n25 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.17 9.57 14.60 19.10
BW 25MHz 30MHz 40MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 24.13 29.91 41.08
Mode FR1 n25 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.21 5.24 10.25 10.13 15.29 15.29 20.22 20.30
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.22 5.33 10.17 10.11 15.44 15.41 20.22 20.38
BW 25MHz 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 24.98 25.08 29.91 30.33 41.24 41.16
Mod. 64QAM | 256QAM | 64QAM | 256QAM | B4QAM | 256QAM
Middle CH 25.08 24.98 29.85 29.97 41.24 41.16
TEL : 886-3-327-3456 Page Number :A5-30f44
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